



CITCO - Test Report

Industrial Development Cum Facility Centre

A Unit of Chandigarh Industrial & Tourism Development Corporation Limited
(A Chandigarh Administration Undertaking)

Tel: 4644482
Tele: 0395-337 CIDC IN
Gram: UTICORP

No. IDFC/LAB: 600 Dt. 31/12
MRI/Annexure 26/10/20

182/40-41, INDUSTRIAL AREA, PHASE-I, CHANDIGARH - 160 002
MECHANICAL TEST REPORT

Sr. No. 2652

Job No. 27/15-68 Dated 29.12.08

Ordered by: M/s AKR Casting Ltd Ret. No. _____ Dated 16/12
Chandigarh, India

1. This test report is valid only for the samples submitted for test.
2. This test report is not to be used for any legal purpose and will not be produced in any court of law.
3. This test report shall not be used for any sale promotion or advertisement.

Sr. No.	Nomenclature of Sample	Heat No. or any other reference	Kg Mtr.	Diameter of Specimen	Area of Specimen	Yield Load	0.2% Proof Stress	Tensile Strength	%age Elongation	Bend Test	Rebound Test	Mass of zinc coating	Others	Remark
1)	TTT (Cmny)	-	0.385	-	47.84	246.0	447.8	266.0	18.7	18.7	18.7	18.7		
2)	TTT (Cmny)	-	0.604	-	76.4	320.9	407.1	488.9	24.4	24.4	24.4	24.4		
3)	TTT (Cmny)	-	0.878	-	111.8	448.9	392.7	602.5	22.4	22.4	22.4	22.4		
4)	TTT (Cmny)	-	1.531	-	175.7	366.8	630.4	1246.0	19.7	19.7	19.7	19.7		

Tested by: _____ Checked by: _____
 Sr. Technical Asstt. _____ Technical Officer _____
 Approved by: _____
 Industrial Development Cum Facility Centre
 CITCO, A Unit, Aditiya Enclave
 103, Chandigarh, India